



VAAJSAN INDUSTRIES

## CERTIFICATE OF ANALYSIS

**PRODUCT : CARNAUBA**

**BATCH NO : 1025**

**DATE OF MFG : 20 MARCH 2021**

<b><u>TESTS</u></b>	<b><u>I.P SPECIFICATIONS</u></b>	<b><u>RESULT</u></b>
MELTING POINT (°C)	81-88	85
ACID VALUE	15 MAX	13
ESTER – VALUE	70 – 93	82
SAPONIFICATION VALUE	88 – 102	94
ASH, % BY MASS, MAX.	0.6	0.6

**Tested By**